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Trace: MaxHold RBW: 1 MHz 5725.30 MHz
Detector: PK VBW: 3 MHz \
PASS Offset: 15.7dB SWT: 1.01ms 63.30 dBuV/m
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Plot 7-996. Antenna 4a (Pk, Ch.134, 80.11ax(SU), MCS11)
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Plot 7-997. Antenna 4a (Pk, Ch.151, 80.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5625.18 MHz
Detector: PK VBW: 3 MHz .
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Plot 7-998. Antenna 4a (Pk, Ch.151, 80.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5614.45 MHz
Detector: PK VBW: 3 MHz 3
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Plot 7-999. Antenna 4a (Pk, Ch.151, 80.11ax(SU), MCS11)
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Plot 7-1000. Antenna 4a (Pk, Ch.159, 80.11ax(SU), MCS2)
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Plot 7-1001. Antenna 4a (Pk, Ch.159, 80.11ax(SU), MCS4)

Field Strength (dBuV/m)
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Plot 7-1002. Antenna 4a (Pk, Ch.159, 80.11ax(SU), MCS11)
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7.6.10 Antenna 4a Radiated Band Edge Measurements (80MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

PASS zaies JEW: IMHz  Peak: 5146.60 MHz, 62.79 dBuV/m
Avg Qisct 16398 CWT: 1.01ms  Avg: 5143.40 MHz, 50.86 dBUV/m

140 4
€ 1201
s
@
= 100 A
=
)
3 804
in
=
&2 604
&
a0 -
5050 5070 5090 5110 5130 5150 5170 5190 5210 5230 5250
Frequency (MHz)
Plot 7-1003. Antenna 4a (Pk & Avg, Ch.42, 802.11ac, MCS2)
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Plot 7-1004. Antenna 4a (Pk & Avg, Ch.42, 802.11ac, MCS4)
. RBW: 1 MHz  peak: 5144.40 MHz, 63.19 dBuV/m
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Plot 7-1005. Antenna 4a (Pk & Avg, Ch.42, 802.11ac, MCS9)
PASS P, fBw: 1MHz  peak: 5350.20 MHz, 62.89 dBuV/m
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Plot 7-1006. Antenna 4a (Pk & Avg, Ch.58, 802.11ac, MCS2)
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Plot 7-1007. Antenna 4a (Pk & Avg, Ch.58, 802.11ac, MCS4)
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Peak ce -
PASS évgk%z' 1gam YBW3IMHME - Avg: 5357.20 MHzZ, 51.12 dBuv/m

140 1

120 1
100 1

80

Field Strength (dBuV/m)

60 1

\ e

P,

Baas caoan e PR LY

40 1

5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450
Frequency (MHz)

Plot 7-1008. Antenna 4a (Pk & Avg, Ch.58, 802.11ac, MCS9)

RBW: 1 MHz

e : Peak: 5468.00 MHz, 62.28 dBuV/m
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Plot 7-1009. Antenna 4a (Pk & Avg, Ch.106, 802.11ac, MCS2)
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Plot 7-1010. Antenna 4a (Pk & Avg, Ch.106, 802.11ac, MCS4)

FCC ID: BCGA2764 @ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

IC: 579C-A2764
Test Dates:

Test Report S/N:
1C2205090028-19.BCG 05/30/2022-09/30/2022

EUT Type:
Tablet Device

Page 321 of 365

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

PASS i fBw: 1MHz  peak: 5462.00 MHz, 63.33 dBuV/m
‘p“’gwﬁ:e‘ 18398 SWT- 1.01ms Avg: 5456.00 MHz, 51.04 dBuV/m
140 4
B
3 120
w
z
£ 100 A
o
g
g
& 80
=
L
& 60
prrave .~ PV
40 A

5430 5450 5470 5490 5510 5530 5550 5570

Frequency (MHz)

Plot 7-1011. Antenna 4a (Pk & Avg, Ch.106, 802.11ac, MCS9)
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Plot 7-1012. (FCC Only) Antenna 4a (Pk & Avg, Ch.122, 802.11ac,
MCS2)
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Plot 7-1013. (FCC Only) Antenna 4a (Pk & Avg, Ch.122, 802.11ac,

MCS4)
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Plot 7-1014. (FCC Only) Antenna 4a (Pk & Avg, Ch.122, 802.11ac,
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Plot 7-1015. (FCC Only) Antenna 4a (Pk, Ch.122, 802.11ac, MCS2)
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Plot 7-1016. (FCC Only) Antenna 4a (Pk, Ch.122, 802.11ac, MCS4)

PASS

@
S

Field Strength (dBuV/m)

5600 5625 5650 5675

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.0dB SWT: 1.01ms

5725.50 MHz
62.34 dBuV/m

140 A

120 1

100‘\\"\"\\»—“&
60 Y - — xt

5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1017. (FCC Only) Antenna 4a (Pk, Ch.122, 802.11ac, MCS9)
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Plot 7-1018. Antenna 4a (Pk, Ch.155, 802.11ac, MCS2)
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Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.5dB SWT: 1.01ms
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Plot 7-1019. Antenna 4a (Pk, Ch.155, 802.11ac, MCS4)
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Plot 7-1020. Antenna 4a (Pk, Ch.155, 802.11ac, MCS9)
Trace: MaxHold RBW: 1 MHz 5929.20 MHz
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Plot 7-1021. Antenna 4a (Pk, Ch.155, 802.11ac, MCS2)
Trace: MaxHold RBW: 1 MHz 5936.70 MHz
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Plot 7-1022. Antenna 4a (Pk, Ch.155, 802.11ac, MCS4)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 16.8dB SWT: 1.01ms
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Plot 7-1023. Antenna 4a (Pk, Ch.155, 802.11ac, MCS9)

RBW: 1 M Peak: 5126.00 MHz, 62.56 dBpV/m
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Plot 7-1024. Antenna 4a (Pk & Avg, Ch.42, 802.11ax(SU), MCS2)
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Plot 7-1025. Antenna 4a (Pk & Avg, Ch.42, 802.11ax(SU), MCS4)
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Plot 7-1026. Antenna 4a (Pk & Avg, Ch.42, 802.11ax(SU), MCS11)

FCC ID: BCGA2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-19.BCG

Test Dates:
05/30/2022-09/30/2022

EUT Type:
Tablet Device

Page 323 of 365

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

PASS L5 i 1 VoW 3 102

1 1 ode SWT: 1.01ms

Peak: 5351.00 MHz, 62.75 dBuV/m
Avg: 5350.00 MHz, 51.18 dBuV/m

Field Strength (dBuV/m)

@
=}

Eienanay o VR S N LI

40 4
5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450
Frequency (MHz)

Plot 7-1027. Antenna 4a (Pk & Avg, Ch.58, 802.11ax(SU), MCS2)
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Plot 7-1028. Antenna 4a (Pk & Avg, Ch.58, 802.11ax(SU), MCS4)

Peak: 5351.80 MHz, 66.73 dBuv/m
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Plot 7-1029. Antenna 4a (Pk & Avg, Ch.58, 802.11ax(SU), MCS11)
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Plot 7-1030. Antenna 4a (Pk & Avg, Ch.106, 802.11ax(SU), MCS2)
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Plot 7-1031. Antenna 4a (Pk & Avg, Ch.106, 802.11ax(SU), MCS4)

Peak: 5464.75 MHz, 62.58 dBuV/m
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Plot 7-1032. Antenna 4a (Pk & Avg, Ch.106, 802.11ax(SU),
MCS11)

5570 5595

RBW: 1MHz  peak: 5468.75 MHz, 60.28 dBUV/m

Avg: 5457.00 MHz, 48.46 dBpV/m

PAS RE“ “i[ 15;3 o

1404

1204

,_.
o
S

-3
=}

Field Strength (dBuV/m)

@
=}

40 1
5345 53‘70 5355 54‘20 54‘45 54‘70 54‘95 55‘20 55‘45 55‘70 5595
Frequency (MHz)
Plot 7-1033. (FCC Only) Antenna 4a (Pk & Avg, Ch.122,
802.11ax(SU), MCSO0)

Peak: 5467.50 MHz, 60.23 dBuV/m
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Plot 7-1034. (FCC Only) Antenna 4a (Pk & Avg, Ch.122,

802.11ax(SU), MCS3)
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Plot 7-1035. (FCC Only) Antenna 4a (Pk & Avg, Ch.122,
802.11ax(SU), MCS11)
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Plot 7-1036. (FCC Only) Antenna 4a (Pk, Ch.122, 802.11ax(SU),

MCS?2)
Trace: MaxHold RBW: 1 MHz 5729.25 MHz
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Plot 7-1043. Antenna 4a (Pk, Ch.155, 802.11ax(SU), MCS4)
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7.6.11 Antenna 4a Radiated Band Edge Measurements (160MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1046. Antenna 4a (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1047. Antenna 4a (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-1048. Antenna 4a (Pk & Avg, Ch.50, 802.11ac, MCS2)
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Plot 7-1049. Antenna 4a (Pk & Avg, Ch.50, 802.11ac, MCS4)
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Plot 7-1050. Antenna 4a (Pk & Avg, Ch.50, 802.11ac, MCS9)
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Plot 7-1051. (FCC Only) Antenna 4a (Pk & Avg, Ch.114, 802.11n,
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Plot 7-1054. Antenna 4a (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)
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Plot 7-1055. Antenna 4a (Pk & Avg, Ch.50, 802.11ax(SU), MCS4)
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Plot 7-1056. Antenna 4a (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)
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Plot 7-1057. Antenna 4a (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)
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Plot 7-1058. Antenna 4a (Pk & Avg, Ch.50, 802.11ax(SU), MCS4)
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Plot 7-1059. Antenna 4a (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)
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Plot 7-1060. (FCC Only) Antenna 4a (Pk & Avg, Ch.114,
802.11ax(SU), MCS2)
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Plot 7-1061. Antenna 4a (FCC Only (Pk & Avg. CH. 114,
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Plot 7-1062. Antenna 4a (FCC Only) (Pk & Avg. CH. 114,
802.11ax(SU), MCS11)
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7.6.12 CDD Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RBW: 1 MH .
PASS i st 1o o0 1MHz  peak: 5149.60 MHz, 65.46 dBV/m
Pe kOﬁs t: 13.9d8 SWT: 1.

o Olhes  Avg: 5148.30 MHz, 50.81 dBUV/m
140
7 120
S
2
o
S 1001
5
o
T 80
in
=]
£ 601
40
5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200
Frequency (MHz)
Plot 7-1063. CDD (Pk & Avg, Ch.36, 802.11n, MCS10)
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Plot 7-1065. CDD (Pk & Avg, Ch.36, 802.11n, MCS15)
RBW: 1MHz  peak: 5149.70 MHz, 69.05 dBuV/m
ak . -’
PASS 5 i v Y807 HHE 00 5148.50 Miz. 46,52 cduim
140 4
£ 120
>
2
m
= 100+
P
S
& 80
I M
©
T 601
2
TR M ‘ | . ‘ | i . |
5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200

Frequency (MHz)
Plot 7-1066. CDD (Pk & Avg, Ch.40, 802.11n, MCS15)
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Plot 7-1067. CDD (Pk & Avg, Ch.64, 802.11n, MCS10)
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Plot 7-1068. CDD (Pk & Avg, Ch.64, 802.11n, MCS12)
. RBW: 1M Peak: 5353.00 MHz, 66.53 dBuV/m
Peak h 9
PASS ng offsct: 1a.an VBN S MHZ ) 00 5350700 MHzZ, 49,75 dBuv/m
140 4
120 4
100 4
801
60 Sy i e e
e i ]
40 1
5300 5310 5320 5330 5340 5350 5360 5370 5380 5390 5400
Frequency (MHz)
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Plot 7-1071. CDD (Pk & Avg, Ch.100, 802.11n, MCS12)
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Plot 7-1072. CDD (Pk & Avg, Ch.100, 802.11n, MCS15)
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Plot 7-1073. CDD (Pk & Avg, Ch.104, 802.11n, MCS15)
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Plot 7-1074. CDD (Pk, Ch.136, 802.11n, MCS12)
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